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P2 —#%{& B General product information:

NN

PE 2K ClasSification ..o.eeeeeeieeeeeeeeeeeeeeee, :

MICRO USB ] 7 R4 1 1~ L itk
MICRO USB Rechargeable Li-ion Battery

ZAA = |V oo [= PR :

P1832U

TRk [ 2 L1110 T :

3.6V, 3200mAh, 11.52Wh

FEIAR Trade Mark........ooeceeveneniceesnee s KEEPPOWER
bRk 7 B HLIR Standard charge current ... : 630mA

B K7t HL IR Max. charge voltage ................ : 5V

B K78 L ELJL Max. charge current .............. 2 3000mA
FrUELHL IR Standard discharge current .....: 3200mA

B KT FELJ Max. discharge current ... : 8000mA

Ji FEL 3% 11 R Discharge cut-off voltage ..........: 2.5V

JRST DIMENSION .o reeee e :

®18.5mmx70.5mm

W5 A s H B KI5 FR IR Possible test case verdicts:

AT A %7

A& NIA
test case does not apply to the test object .............
DT H A5 B Fr v 2R
& ¥4 P(ass)
test object does meet the requirement ....................
DT H AFT S FR v 2R
e Kteks F(ail)
test object does not meet the requirement ..............
WA Testing:
FE 4252 H 11 Date of receipt of test item 2020-06-17

ik H 3 Date(s) of performance of test

2020-07-20~2020-07-29

WAL Test conclusion:

R

with the relevant requirement of the standard.

HIAR DI E REVR AR A IR~ "KL MICRO USB AT 78 AR 7 HELlL, AR¥E (R Tak i letis g
WA SR AARET ) S NBATRRIZIE 156 38.3 WHEAT LA, I H LT UORA%, Ilas RAF S hnEA R

The MICRO USB Rechargeable Li-ion Battery submitted by KEEPPOWER TECHNOLOGY CO.,
LIMITED are tested according to Section 38.3 of the Sixth revised edition Amendment 1 of
Recommendations on the Transport of Dangerous Goods, Manual of Test and Criteria
(ST/SG/AC.10/11/Rev.6/Amend.1 Section 38.3). Test items see table of next page. The test results comply

Waltek Testing Group (Shenzhen) Co., Ltd.
http://www.semtest.com.cn
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WA H Test item

5

Sample No.

FERDIRZS Samples’ State

BO1#~B05#

FINRBAEAY, EeERERE
At first cycle, in fully charged states

T1~T5

BO6#~B10#

%25 BRI, EaFHEIRS
After 25 cycles ending in fully charged states

T6

CO1#-CO5#

LA B 50% 1 THEE 2 EOIRAS
At first cycle at 50% of the design rated capacity

CO06#-C10#

55 25 A Fe R A 50% B HHATUE 2 RS
After 25 cycle at 50% of the design rated capacity

B11#~B14#

FIDRBAEAY, TRERERE
At first cycle, in fully charged states

T7

B15#~B18#

F 25 MY, EeRERE
After 25 cycles ending in fully charged states

T8

C11#-C20#

% 1A FBCE A 8 RS
At first cycle in fully discharged states

C21#-C30#

%5 25 N FETBCR A B 8 A R RS
After 25 cycles ending in fully discharged states

ek

AR LA S A NS
MPRIFBE A, FEEIREE 20°C-25°C, M. 45%-75%

S AN

Remarks:

Throughout this report, point is used as the decimal separator

Test environment condition, ambient temperature 20°C-25°C, ambient humidity 45%-75%

Subcontracted test condition: N/A

Waltek Testing Group (Shenzhen) Co., Ltd.

http://www.semtest.com.cn
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\

ST/SG/AC.10/11Rev.6/Amend.1/ Section 38.3

Clause

M E SR
Requirement-Test

RV

Result-Remark

2
Verdict

38.3.4

FEFF IProcedure

P

/INTRY s B R b D B I AT 1A T.1 % T.5. /Test
T.1to T.5 are conducted in sequence on the same cell
or battery.

P

BI6 T.6 A1 T.8 A% FI R 73 At i et i e b 2/ Test
T.6 and T.8 are conducted using not otherwise tested
cells or batteries.

R 7 AR ERES T.1 2 T.5 o A A R 534K Fa it
#E47/Test T.7 conducted using undamaged batteries
previously used in Tests T.1 to T.5 for purposes of
testing on cycled batteries.

N/A

BRE#R

Mass loss

F AT A0 g
Following procedure is provided:

FEMK (%) = (M1-M2) /M1*100

R ML R RIERTHO R, M2 2R EfiE. R
FRERAEL TR, BN “ ERESK”
Mass loss(%)=(M1-M2)/M1*100

Where M1 is the mass before the test and M2 is the
mass after the test. When mass loss does not exceed
the values in below table, it shall be considered as “no
mass loss”

o A3 % PR i)
Mass loss limit
0.5%

HL A B FEL Y B B M
Mass M of cell or battery
M<1g
1gs<M=<75¢g 0.2%

M=75g 0.1%

38.34.1

R T.1: EHEERL /Test T.1: Altitude Simulation

38.3.4.1.1

H ff)/Purpose

ARG B E A 254 N 1218/ This test simulates air
transport under low-pressure conditions.

38.3.4.1.2

R FE 7 Test procedure

1E4#%< ki /Stored at a pressure

11.6 kPa

R85 FE /Ambient temperature (20 + 5°C)

22.5C

TEf# 1) (] /Stored times( = 6 hours)

6 hours

38.3.4.1.3

23R /Requirement

TEk. LHFR. TR BERATEE K, I MK
5oy WO B AR T 5 T R R AN N T AR BEAT X — 1R
56 iy HELS ) 90%, HL s H) SR ANIE 1 -5 58 e TBORIRZAS 18
56 F v AT 2 / No leakage, no venting, no
disassembly, no rupture and no fire and the open circuit
voltage of each test cell or battery after testing is not
less than 90% of its voltage immediately prior to this
procedure. The requirement relating to voltage is not
applicable to test cells and batteries at fully discharged
states.

TR LHER. T
. TR TEEE K,
¥ W3 1/ No
leakage, no venting, no
disassembly, no
rupture and no fire.
The data see Table 1

Waltek Testing Group (Shenzhen) Co., Ltd.
http://www.semtest.com.cn
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ST/SG/AC.10/11Rev.6/Amend.1/ Section 38.3

Clause

M E SR
Requirement-Test

25 RVPH

Result-Remark

2
Verdict

38.3.4.2

R T.2 B ERY/ Test T.2: Thermal Test

38.3.4.2.1

H I¥1/Purpose

AR50 VAt R UL R RV ZE 1) s e PR Y B R R, i
55 2 ) FH T TR Al o P iR B A8 40 1E AT/ Thiis test assesses
cell and battery seal integrity and internal electrical
connections. The test is conducted using rapid and
extreme temperature changes.

38.3.4.2.2

R FE 7 Test procedure

TR T AAE A I 5]/ Test temperature and stored hours

1) 72+27C, 26h
2) -40+2°C, 26h

A AN B0 g 1 06 ek B2 1) A K [R) B S ]/ The maximum time
interval

AW it ek F5E 2 (1] 1) o B 1)
< 30min /Between test
temperature extremes
is <30 minutes.

T3t [R]/ Test times

#H 4 10 /X/Repeated
10 times

A Lt R L 2H 7E AR R BE (20 £ 5°C) RAZIK 24 /)N
[After which all test cells and batteries are to be stored
for 24 hours at ambient temperature (20+57C).

FREEIE FE /Ambient
temperature 22.9°C

Xf TR AT R, 2 T A i 1k 6 U PRI ] 2220
A 12 /N /For large cells and batteries the duration of
exposure to the test temperature extremes should be at
least 12 hours

N/A

38.3.4.2.3

Z 3K /Requirement

TBk. THFR. TR CERATCE X, I HEMNR
B PO Bl L AR T8/ PR T P AN N T HAE AT X — i
56 iy FEL ) 90%, HL s F) SR AN IE ] 5 58 e TBC IR A 11K
56 H B A4 / No leakage, no venting, no
disassembly, no rupture and no fire and the open circuit
voltage of each test cell or battery after testing is not
less than 90% of its voltage immediately prior to this
procedure. The requirement relating to voltage is not
applicable to test cells and batteries at fully discharged
states.

BN THFR. T
. BRI K
Hdfs W3 1/ No
leakage, no venting,
no disassembly, no
rupture and no fire.
The data see Table 1

38.3.4.3

RIS 3 3RS /Test T.3: Vibration

38.3.4.3.1

H ff)/ Purpose

AR IS IE S 2 4R 3N/ This test simulates
vibration during transport.

38.3.4.3.2

A FE 5/ Test procedure

FELVHL R LT ZE AN S AR T L e IE A AL FB AR B0 K 7
X EFEEIRBIHL T _L/Cells and batteries are firmly
secured to the platform of the vibration machine without
distorting the cells in such a manner as to faithfully
transmit the vibration.

RSN NLLIESZ RSN, SFAE THz 1 200Hz Z A5
R Z] 7Hz X E 409 ES 15min / The vibration shall
be a sinusoidal waveform with a logarithmic sweep
between 7Hz and 200Hz and back to 7Hz traversed in

Waltek Testing Group (Shenzhen) Co., Ltd.
http://www.semtest.com.cn
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\

ST/SG/AC.10/11Rev.6/Amend.1/ Section 38.3

Clause

M E SR
Requirement-Test

25 RVPH

Result-Remark

2
Verdict

15minutes.

M THZ FFIEORHF 1 g H B DI B2 B 2R IA #] 18HZ,
SR EHIRIEORFFAE 0.8mm( S fwA% 1.6mm)JFE i |
B RN E LT 8 g (AL BOHZ) . Kb fe A 2
{RFFLE 8 g, ELESIHEE N F] 200HZ /From 7 Hz to a
peak acceleration of 1 g, is maintained until 18Hz is
reached. The amplitude is then maintained at 0.8mm
(1.6mm total excursion) and the frequency increased
until a peak acceleration of 8 g,, occurs (approximately
50 Hz). A peak acceleration of 8 g, is then maintained
until the frequency is increased to 200 Hz

PRS0 = A B AH HE B FRIB 22 36 77 AL K A — 7 [ #S R
AT 121K, B3E 3 /MR . HA—AN 75 1) 06 4015 vt I 2
H/This cycle shall be repeated 12 times for a total of 3
hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration
must be perpendicular to the terminal face.

38.3.4.3.3

F3Kk/ Requirement

R Ae R MNP ) S W ) N e £ | S AN 7. 4 N Y 1 €A 1
&K, FF B ARG S B I A S = A E 2 T
e S B AR T % e AN N T AR AT IX — 1R
56 1ij FELHS ) 90%, FiL Hs FYZE SR AN IE H 5 58 2 TBCRUIR S 1K
56 eyt AN H L 2H /N o leakage, no venting, no
disassembly, no rupture and no fire during the test and
after the test and the open circuit voltage of each test
cell or battery directly after testing in its third
perpendicular mounting position is not less than 90% of
its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test
cells and batteries at fully discharged states.

BN LHER. T
R E T WS
Hdfs WK 1/ No
leakage, no venting,
no disassembly, no
rupture and no fire
during the test .The
data see Table 1

38.3.4.4

R 4 phE5/ Test T.4: Shock

38.3.4.4.1

H 1/ Purpose

ARG PE A FL vt AN L Vb A K BT R 1R O A2 R B T his
test assesses the robustness of cells and batteries
against cumulative shocks

38.3.4.4.2

ML [Test procedure

R FE AT R 2 R A A SR I e AR GG B b, S
B P AN FL ) BT 22 41/ Test cells and
batteries shall be secured to the testing machine by
means of a rigid mount which will support all mounting
surfaces of each test battery.

FH 22 2 WA NI E 150 g AR IPRREERT 0] 6ms f)F IE
%3 pidi/Each cell shall be subjected to a half-sine
shock of peak acceleration of 150 g, and pulse duration
of 6milliseconds.

R LB 22 52 W B INSE FE 50 g Ak HRF 2 7] 11ms R
1E5% % phfi/Alternatively, large cells may be subjected
to a half-sine shock of peak acceleration of 50 g, and
pulse duration of 11 milliseconds.

N/A

Waltek Testing Group (Shenzhen) Co., Ltd.
http://www.semtest.com.cn
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Clause

M E SR
Requirement-Test

RV

Result-Remark

2
Verdict

FEAN IR 75 2252 - 1E S U ol PR WA i B T FL
R e /NS FRIB A P Jik e R SR I 1] Dy 6ms, K2R F it 20
9 11ms. PARHRBER 2 MR THEE & 1 /RN
F/Each battery shall be subjected to a half-sine shock
of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds for
small batteries and 11 milliseconds for large batteries.
The formulas below are provide to calculate the
appropriate minimum peak accelerations.

N/A

Pulse

Battery | Minimum peak acceleration .
duration

150 g, or result of formula

Small 10085
)

batteries | Acceleration( g“):ﬂl 6ms

mass
Whichever is smaller
50 g, or result of formula

Large 30000

batteries | Acceleration(g,)= *\,Il '[Ej 11ms

Whichever is smaller

N/A

AN PR B 2 A = AN HORH E B 222 75 B I IE T 1)
S =khid, HBERITMAZ =00, SIE % 18
R iti/Each cell or battery shall be subjected to three
shocks in the positive direction and to three shocks in
the negative direction in each of three mutually
perpendicular mounting positions of the cell or battery
for a total of 18 shocks.

38.3.4.4.3

Z 3K /Requirement

TR, THFR. R BRI TTE K, It HAEAD
0 PR Bl L VL AE T8 PR T B P R AN N T AR R AT
—EG AT HE R Y 90%,  HILES HYERANIE I 5 76 & UK
56 sy AT EE i 2H/No leakage, no venting, no
disassembly, no rupture and no fire and the open circuit
voltage of each test cell or battery after testing is not
less than 90% of its voltage immediately prior to this
procedure. The requirement relating to voltage is not
applicable to test cells and batteries at fully discharged
states.

TER. LHR. LR
. ORI TERE K,
Hdi WK 1 /No
leakage, no venting,
no disassembly, no
rupture and no fire.
The data see Table 1

38.3.4.5

R 5 SN B4R /Test T.5: External Short Circuit

38.3.45.1

H i1/ Purpose

AR LI A5G 2%/ This test simulates an external
short circuit.

38.3.4.5.2

RIGFEFF [Test procedure

FLVHLR R AL I — B 1A),  Ah5eds e R E 57 £4C R
JE AR . I TR AR 4 FE VB AN B AL i RO A, oF
FEANESANFARS 8] o A SRANET PPAG BUAR, /N BT
M2 2 /0255 6h, KA Il AL 4L 7 12h//The cell or
battery to be tested shall be heated for a period of time
necessary to reach a homogeneous stabilized

Waltek Testing Group (Shenzhen) Co., Ltd.
http://www.semtest.com.cn
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Clause

M E SR
Requirement-Test

RV

Result-Remark

2
Verdict

temperature 57 +=4°C, measured on the external case.
This period of time depends on the size and design of
the cell or battery and should be assessed and
documented. If this assessment is not feasible, the
exposure time shall be at least 6 hours for small cells
and small batteries, and 12 hours for large cells and
large batteries.

FESTEACIRE T, HILAHBIBATZZ M
0.1ohm K% #X56/Then the cell or battery at 57 +4°C

shall be subjected to one short circuit condition with a
total external resistance of less than 0.1 ohm.

HL Y M FL L ZH A R S AR R SR 3 57 £4°C 5, RERE TR HF
e/ 1 /N, BORAY F I AH S A4 I BEAE T BRI H A
i THAE R —, IF HARFFEIXAME LA T /This short
circuit condition is continued for at least one hour after
the cell or battery external case temperature has
returned to 57 £4°C, or in the case of the large
batteries, has decreased by half of the maximum
temperature increase observed during the test and
remains below that value.

38.3.4.5.3

ZE3Rk/ Requirement

ShrElmEA T 170°C, I HAE RIS d ik 5 6 /)
B TEAER . TofiEe . Joikdk Cells and batteries
external temperature does not exceed 170°C and there
is no disassembly, no rupture and no fire during the test
and within six hours after this test.

IR A5 )5 6
/NS A TR TG
2, kK, HaENE
2 / No disassembly, no
fire during the test and
within six hours after
this test. The data see
Table 2.

38.3.4.6

R 6 #F/HFE Test T.6: Impact / Crush

38.3.4.6.1

H i) /Purpose

A RIS o w5 I A5 T RE A A PA) S R AT LR R AR
/These tests simulate mechanical abuse from an impact
or crush that may result in an internal short circuit.

38.3.4.6.2

AP GEHTEERD T 182K FEMIE
ith) [Test procedure — Impact (applicable to cylindrical
cells not less than 18.0 mm in diameter)

W 2URE f v Bl o 1 FRV TBCE 3B R T . — 4R 316
RN BRI EAR 15.8 mm +
0.1mm, KZ £/ 6cm, st KR RE, W _F
K#. K—3 9.1 kg £0.1kg FJEAEM 61 + 2.5cm E4bEk
% B ENEEAARE S AL, A — AN LTRCE BE R, XIVE
A% B A 7 B /) PO LI B TE N DA . E R B
EIE M T 51 SRR 5K SR 2 90° % T /The
test sample cell or component cell is to be placed on a
flat smooth surface. A 15.8 mm + 0.1mm diameter, at
least 6 cm long, or the longest dimension of the cell,
whichever is greater, Type 316 stainless steel bar is to
be placed across the centre of the sample. A 9.1 kg +
0.1 kg mass is to be dropped from a height of 61 £ 2.5

Waltek Testing Group (Shenzhen) Co., Ltd.
http://www.semtest.com.cn
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Clause

M E SR
Requirement-Test

25 RVPH

Result-Remark

2
Verdict

cm at the intersection of the bar and sample in a
controlled manner using a near frictionless, vertical
sliding track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide the
falling mass shall be oriented 90 degrees from the
horizontal supporting surface.

2 ARE, GV RS S R TH P AT I 5 MR 1
HUO B EAE 15.8 mm £ 0.1mm 25 i 2 i B9\l 2 B —
AMAFE R4 %2 — k& di/The test sample is to be
impacted with its longitudinal axis parallel to the flat
surface and perpendicular to the longitudinal axis of the
15.8 mm = 0.1mm diameter curved surface lying across
the centre of the test sample. Each sample is to be
subjected to only a single impact.

38.3.4.6.3

REET-FE GEH THRAE., 83, M/ gasm
HAA/NT18mm[E kA L) /Test Procedure — Crush
(applicable to prismatic, pouch, coin/button cells and
cylindrical cells less than 18.0 mm in diameter)

N/A

W HL B BT R A E IS T TRV 55 ., 35F s ) BB
TR, AESE— el f_EREBERZ) 1.5cm/s. $fHHF4E
A7, EFHBL=F1EN2—: /A cell or component cell
is to be crushed between two flat surfaces. The crushing
is to be gradual with a speed of approximately 1.5 cm/s
at the first point of contact. The crushing is to be
continued until the first of the three options below is
reached.

N/A

Jt N 77855 %) 13 kN + 0.78kN
The applied force reaches 13 kN + 0.78 kN;

[ JReach this condition

N/A

HELYH ) L T B &2 100mV
The voltage of the cell drops by at least 100 mV;

[ JReach this condition

N/A

AR T i 6 J2 2 1) 50%5% BA L /The cell is deformed
by 50% or more of its original thickness.

[ JReach this condition

N/A

AN IR 0 F s e L R i — Ik % I 1B /Each test
cell or component cell is to be subjected to one crush
only.

N/A

IRIGHE i 7 M %2 6 7N/ The test samples shall be
observed for a further 6h

N/A

TR0 A5 FH 2 AR Al H At 46 14 R v BTG 1 PRV AT
/The test shall be conducted using test cells or
component cells that have not previously been
subjected to other tests.

N/A

38.3.4.6.4

F 3R/ Requirement

Sh5EiR BEANE L 170 °C, Jf BAERE R Kk iG )5 6
/NN oA JofZ . ot k/Cells and component
cells meet this requirement if their external temperature
does not exceed 170 °C and there is no disassembly
and no fire during the test and within six hours after this
test.

eI R e e
6 /NI N oA TGk
2. o KGEHRE WK 3
/No disassembly and
no fire during the test
and within six hours
after this test. The data
see Table 3

Waltek Testing Group (Shenzhen) Co., Ltd.
http://www.semtest.com.cn
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RV

Result-Remark

2
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38.3.4.7

RY: 7 L EFEH /Test T.7: Overcharge

38.3.4.7.1

H ] /Purpose

RIS VA% T 78 L L AR SZ O BE 7R BRI RE 71/ T his
test evaluates the ability of a rechargeable battery to
withstand an overcharge condition.

38.3.4.7.2

R A2 Test procedure

78 P FEL UL A 3 T S VSR B R4 468 78 L L UL ) A £
The charge current shall be twice the manufacturer’s
recommended maximum continuous charge current.

3000mA X 2=6000mA

R /N EWT R . /The minimum voltage of the test
shall be as follows:

a) il 1 P WU 8 L L AN KT 18V I, RIS R f N
JE 2 B ZH B oK 7o F FL S RO I A B 22V S 3 Hh BN
/When the manufacturer’s recommended charge
voltage is not more than 18V,the minimum voltage of
the test shall be the lesser of two times the maximum
charge voltage of the battery or 22V.

5V X2=10V

b) il i ) 78 L RS KT 18V I, a6 Y e/ LU
A EOK 78 L Y 1.2 £%/When the manufacturer’s
recommended charge voltage is not more than 18V,the
minimum voltage of the test shall be 1.2 times the
maximum charge voltage.

N/A

R 55E E/ Ambient temperature.

23.2°C

156 3347 B 18]/ The duration of the test.

24h

38.3.4.7.3

Z3R /Requirement

78 B B AR IR S AR TP ARG 5 7 RN Tofifk, ok
/Rechargeable battery is no disassembly and no fire
during the test and within seven days after the test.

I A A s 7
RNTCHAE, ot ;E
5 W.32% 4/ No
disassembly and no
fire during the test
within seven days after
the test. The data see
Table 4

38.3.4.8

R 8 BMIJKE / Test 8: Forced discharge

38.3.4.8.1

H Purpose

ARG PPt 57 R i B 7 L PR 7 32 i ) TS R 0L )
/ This test evaluates the ability of a primary or a
rechargeable cell to withstand a forced discharge
condition.

38.3.4.8.2

REGFE 7/ Test procedure

A H N PR BEIR B R 55 12V B H YR A B AR AT R
PR &5 T 1136 1 5 7 1) e R P P VAL ) 2% AP o s P/
Each cell shall be forced discharged at ambient
temperature by connecting it in series with a 12 V DC,
power supply at an initial current equal to the maximum
discharge current specified by the manufacturer.

R =24 R/ NANEE (L HELBEL S S s Bt A R, TS5
P4 E KB IR o X A AL HEAT SRRA) TR, TP

Waltek Testing Group (Shenzhen) Co., Ltd.
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\

ST/SG/AC.10/11Rev.6/Amend.1/ Section 38.3

requirement if there is no disassembly and no fire during
the test within seven days after the test.

fire during the test
within seven days after
the test. The data see
Table 5

K M E SR S5 RVTH g5
Clause Requirement-Test Result-Remark Verdict
6] /NI D 245 T HA E A BB BRI ah AR iR (%2
1%) / The specified discharge current is to be obtained
by connecting a resistive load of the appropriate size
and rating in series with the test cell, Each cell shall be
forced discharged for a time interval (in hours) equal to
its rated capacity divided by the initial test current (in
ampere).
38.3.4.8.3 | ZIK/Requirement P
IR AR 5 7
RN Tk, Tk K.
JBi Fi it 55 70 b I /R B R R AT 7 REM | B3R W3 5/ No
&, TFoig-k/ Primary or rechargeable cells meet this disassembly and no p
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Table 1 T.1~-T.4

Test before T.1: Altitude Simulation T.2: Thermal Test T.3 Vibration T.4 Shock
No. | Mass | Oocv | Mass | ocv :\c"):fs ;egigt} Mass | OCV 'I\giz? Reggj'a' Mass | OCV '\I/Ioassss ;egigtj Mass | OCV '\l"ozzs Rlegig\‘ja Rets .

@ | | © | W e[l © ] © | %% om0 ™| e
BO1# 49i63 4.200 49163 4.200 | 0.000 | 100.00 49462 4114 | 0014 | 97.95 49462 4.113 | 0.000 | 99.98 49462 4.113 | 0.000 | 10000 | P
B02# 49é85 4.200 49185 4.187 | 0.002 | 99.69 49é84 4112 | 0.006 | 98.21 49%84 4.112 | 0.002 | 100.00 49684 4.110 | 0.002 | 99.95 P
BO3# 49é56 4.195 49é56 4.189 | 0.000 | 99.86 49656 4.107 | 0.004 | 98.04 49656 4.105 | 0.000 | 99.95 49456 4.105 | 0.004 | 10000 | P
BO4# 49é57 4.200 49557 4.200 | 0.000 | 100.00 49i57 4115 | 0.014 | 97.98 49(-)57 4.115 | 0.002 | 100.00 49956 4.115 | 0.002 | 100,00 | P
BOS# 49552 4.199 49552 4193 | 0.000 | 99.86 49252 4.107 | 0.006 | 97.95 49(-)52 4.105 | 0.004 | 99.95 49951 4.104 | 0.002 | 99.98 P
BO6# 49653 4.200 49653 4.200 | 0.000 | 100.00 49i53 4115 | 0.010 | 97.98 49653 4.115 | 0.002 | 100.00 49(')53 4.115 | 0.000 | 100.00 | P
BO7# 49658 4.192 49658 4.188 | 0.000 | 99.90 49557 4107 | 0.014 | 98.07 49é57 4.106 | 0.000 | 99.98 49257 4.105 | 0.002 | 99.98 P
BO8# 49(;31 4.200 49581 4.198 | 0.002 | 99.95 49é81 4111 | 0.010 | 97.93 49281 4.109 | 0.002 | 99.95 49181 4.109 | 0.002 | 10000 | P
BO9H 49é81 4.200 49281 4.200 | 0.000 | 100.00 49(')81 4114 | 0.004 | 97.95 49(')81 4.113 | 0.000 | 99.98 49380 4111 | 0.004 | 99.95 P
B10# 49488 4.200 49188 4.200 | 0.006 | 100.00 49é87 4117 | 0.006 | 98.02 49é87 4.117 | 0.000 | 100.00 49;37 4.116 | 0.002 | 99.98 P
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Table 2 T.5 External short circuit

Table 3 T.6 4mpaet/ Crush

Table 4 T.7 Overcharge

No. OCV (V) Max. Temp (‘C) Result No. OCV (V) | Max. Temp(C) | Result No. Max(.og)emp Result No. Max(.og)emp Result
BO1# 4.113 55.2 P C0o1# 3.679 121.1 P B11# 234 P B15# 234 P
BO2# 4.110 55.3 P CO2# 3.677 121.7 P B12# 23.3 P B16# 235 P
BO3# 4.105 55.2 P C0o3# 3.677 93.7 P B13# 23.3 P B17# 23.3 P
BO4# 4.115 55.1 P CO4# 3.679 125.7 P B14# 23.4 P B18# 23.3 P
BO5# 4.104 55.4 P CO5# 3.676 121.6 P
BO6# 4.115 55.2 P CO6# 3.678 129.4 P Table 5 T.8 Forced discharge
BO7# 4.105 55.3 2 CO7# 3.678 130.3 P No. OCV (V) Result No. OCV (V) Result
BO8# 4.109 55.1 P COo8# 3.677 123.3 P Cli# 2.980 P C21# 2.945 P
BO9# 4.111 55.4 P CO9# 3.676 130.4 P Cl2# 2.925 P C22# 2.982 P
B10# 4.116 55.1 P Clo# 3.674 125.0 P C13# 2.997 P C23# 2.956 P

Cla# 2.923 P C24# 2.958 P
C15# 2.981 P C25# 2.946 P
Cl6# 2.959 P C26# 2.921 P
Cl7# 3.005 P C27# 2.935 P
C18# 2.943 P C28# 2.996 P
C19# 2.978 P C29# 2.927 P
C20# 2.982 P C30# 2.925 P
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